Presio

worldwide material handling
and ergonomic solutions

Power Stak

PPS2200-62NFO-21
PPS2200-62NFO-27

Installation, Operation
and Service Manual

Model Number
Serial #
Date Placed in Service

IMPORTANT: READ CAREFULLY
BEFORE INSTALLING OR OPERATING LIFT

Part orders are subject to a $50 minimum charge.

MAR 2014



Presto Lifts Limited Power Stacker Warranty Policy

Presto Lifts warrants the Power Stacker against defects on the mast, fork carriage, chains, pumps,
DC motors, controllers, cylinders and wiring harnesses from faulty material and workmanship for a
period of one (1) year from the date of invoice.

All wear items such as batteries, wheels, motor brushes, seals, bearings, hydraulic hoses, all switches,
battery chargers and forks have a limited warranty against defects in faulty material and workmanship
for a ninety (90) day period from the date of invoice and 30 day limited warranty on labor. Please
note that prior authorization from Presto Lifts is required on all warranty work.

There are no implied warranties of any kind, more specifically; there are no warranties of merchant-
ability or fitness for any particular purpose. Presto Lifts’ sole warranty shall be as set forth in this
limited warranty. Presto Lifts will elect to repair or replace a defective component without charge,
if any components should become defective within the limited warranty period. Proof of purchase is
required for warranty. The charge for shipping the defective component is the responsibility of the
buyer and must be accompanied with an RGA number. The shipping charge to return the component
to the buyer is the responsibility of Presto Lifts, Inc.

This limited warranty does not cover labor expense for removal or reinstallation of components
after thirty days. This limited warranty shall not cover, among other things: damages resulting
from foreign matter or water, failure to provide reasonable and necessary maintenance, and if
applicable, use of product while charger is plugged into an AC outlet, or failure to follow operat-
ing instructions. The limited warranty is not valid for damage resulting from negligence, accident,
unreasonable use, abuse or misuse, exceeding data plate capacities or altering the product without
Presto Lifts authorization.

Presto Lifts expressly disclaims and excludes any liability for consequential, incidental, indirect
or punitive damages or financial loss to people or property resulting from any breach of warranty or
the operation or failure of this product.

Presto Lifts makes no representation that this product complies with local, state, or federal safety/
product standards codes. Should this product fail to comply in any way with those codes, it shall
not be considered a defect of materials or workmanship. Presto Lifts shall not be held liable for any
damages resulting from noncompliance. It is the dealer’s responsibility to exercise this limited war-
ranty. This limited warranty is provided to the original purchaser (defined as the original end user)
and is nontransferable. This constitutes the complete and final agreement involving Presto Lifts and
limited warranty obligations for products.

This manual was current at the time of printing. To obtain the latest, most updated version, please contact the
Customer Service Department or go to our website: www.PrestoLifts.com -- you will find a complete list of cur-

rent Owner’s Manuals to print.

PRESTO OWNER’S MANUAL Page 2 POWER STAK



TABLE OF CONTENTS

SECTION 1:

Limited Warranty

Introduction...........

SPECITICALIONS ...ttt ettt et et e b e e te et et e e st ese et et e b e e b e ebees e e st e st en s ens e s esseeseeseeseeseeneentensesensenseas
SECTION 2:

S LY .ttt et ettt et te ettt h e Rt a e n et et e b e bt eh e ekt en e ent e st e st et e beeseehe st eneeneenean 5-6
SECTION 3:

INSTAITATION. ...ttt ettt e b et b e bttt etttk ettt ekttt ettt et b et ens 6

AL INSPECLION .uteuiiiiiiietieit ettt ettt ettt ettt e et et e e bt ebe e bt eseesten s e tesbesbeeseeseeseeneenten s e sebeeseeneeneeneentensensesentene 6

B. RemovINg from Pallet ........coeiiiiiiiiiiiieieeeeee ettt ettt ettt sttt eneeneens 6-7

C. Preparation fOr USE........eiieieriieieeiietieiieiietete ettt sttt ettt ettt et et e et e ete e st esee st et e besbesseeseeseeseeneensensensenseenes 7
SECTION 4:

OPCIALION. ...ttt ettt ettt et et ettt e teeaeetees e estest e besseeseesees e es e eaeensen s ens e b e ebeeseeseestestens et ensesseeseeneeneeneensensensenseenes 8

AL OPErating INSIIUCTIONS ... .eueeuierieieteeieettetietiei et ettt ete et eteestestestestestesseeseeseeneentensesessesseeseeseensensensensansessene 8

B. Daily Operations Maintenance ChECKS ...........ccuiriiririiieieieieerie ettt ettt eee 8

Suggested Daily Operator CRECKIISE..........eiiieieieiiei ettt ettt ettt ese e eaeaesaesbenaeas 9
SECTION 5:

Battery MAINTENANCE ....c..eviivieeieiieiieieietet ettt ettt et e st e tesbeete st eseestentense b e beebeebeeseeseessensensensessesseeseeseenean 10

A. Preparing to Charge @ BAttery ........ccooiouioiioieieieeeese sttt ettt ettt sae b b eee s 10

B Charging the DAtETY ........eeiiieieieieieteee ettt sttt ettt ettt b e ebeete et e e st ensensetesaessesseeseenean 10

C. Warnings and Battery INT0........ccooiiiriiiiiiieieeee ettt ettt st ene e 10

D. Battery MAINTENANCE. .......eeueeuieuienieieteteeteete et et eitestetestestestesteeseeseeseeseentensenseeseeseeseeseeseessensensensensessesseeseenean 10

E. Charger OPErations.........eeeeieieieietestieteete et et etestetestestestesteeseeseeseeseensensenseeseeseeseeseeseeseensensesensessesseeseenean 10
SECTION 6:

IMAINEEIIANCE ...ttt ettt ettt b ettt b e s e st b et b et s e bt eb et s e b et bt b st eb et bt b st et ettt ne et aee 11

A. Weekly Operations Maintenance CheCKS...........ccueieieriiriiiiiiieieieieeeeeete et 11

B. Monthly Operations Maintenance ChECKS ..........ccereririiririiiiieieieeieee ettt 11
SECTION 7:

TTOUDIESIOOTING ...ttt ettt ettt et et et e st e e b e e bt e bt e st ene e st ensens e bensesteenesseane 12
ORDERING REPLACEMENT PARTS ..ottt ettt ettt b et b et e sttt be s s etens 43
RESTOCKING POLICY ...ttt ettt ettt ettt ettt ettt b sttt b e st e s et es et et eses e e et eses e s esebene e ebeseneasesenas 44
RETURN GOODS AUTHORIZATION POLICY ....ututiiietiiinieieieieisietet sttt ettt sttt stese st ssesese bt sesenes 45

LIST OF TABLES:
Table 1: PPS2200-62NFO Assembly (Prior to November 2008) ..............uuuaauuueeeeeeeeaaaaeaaeaaeeeeaeeeeeeas 14

PRESTO OWNER’S MANUAL Page 3 POWER STAK



LIST OF FIGURES:

Figure 1:0perational BUONS............oooiiiiiiiee e 7
Figure 2: PPS2200-62NFO Exploded View (prior to November 2008) ...........cccuueveeeeeeeeeeeieiecirirreeeeenns 13
Figure 3: PPS2200-62NFO Exploded View (November 2008 to PreSent)................coowweeoveeeereeereveeesreereneenn. 15
Figure 4: Cylinder View (Prior to NOVEMBEr 2008) ................ccceceuuureeeeeeeeaeeeeeeeeiiaseeeeeaeae e e e e e aenasraeeee s 16

Figure 5:
Figure 6:
Figure 7:

Cylinder View (November 2008 t0 PreSENL) ..........uuueeeeeeeeeeeeieeeeiiiireeeeeeeaeeeaeeeesiasssseeeeaeaaeaeaas 17
Caster Wheel Assembly (Prior to November 2008)..............ccccccuuureeeeeeeaeeeeeieeceiiiireeeeaaaaeeeens 18
Caster Wheel Assembly (November 2008 t0 PreSent)...........ccccuuuueeeeeeeeeeeeeieesiiiisreeeeaaaaaeeenns 19

Figure 8: Drive Wheel ASSEMDIY ......cccooiiiiii e e e e e e e e e e e e e e nnas 20
Figure 9: CoNtrol POG .........oouiiiiiiiiiii et e e e e e e e e e e e e e e e e aeees 21
Figure 10: Steering Assembly (Prior to May 2007) .............cccecciuuuueeeieeee e e 22
Figure 11: Steering Assembly (May 2007 to August 2008) ............ueeeeeeeeeeeieeiieiiiiieieeeeae e e e e e eeeeesaraeeeeeas 23
Figure 12: Steering Assembly (August 2008 t0 PreSent)..........cccuuuueeeeeeeeeeeeeieeciiiiieeeeae e e e e e e e 24
Figure 13: Power Unit Assembly (Prior to NOvember 2008) .............uuueeeeieieeeeeaeaeaaaaeeeeeeeeeeeessesnnnnsnnnnnnns 25
Figure 14: Power Unit Assembly (November 2008 t0 PreSent) ...........cceeieeeeeeeeeeeaaaeeeeseeeeeeeeesesnsnssnnnnnnns 26
Figure 15: PPS2200-62NFO Carriage Assembly (November 2008 to Present).................cccceecuvvveennn... 27
Figure 16: Labels & Precautionary WarNings ...........cccooiiiiiiiiiiiiieee et 28
Figure 17: Electric Control Panel (Prior to November 2008) ...............cueeeiiiiieiiiiiiiieeeiaeeeeeeee e 29
Figure 18: Electric Control Circuit (Prior to November 2008) .................cecieiieeiiiiieiieeeaeeeeeeeeeeccaveeeeens 30
Figure 19: Wiring (Prior to NOVEMbEr 2008)................cueeeueueruruninsiniaaaaasaeaesseaaaaaaaaseeeeeeseesesesssnnnnnnnannn 31
Figure 20: Wiring Diagram (Prior to NOVEmber 2008) ..............uuuuuuuuuniaaaeieaeeeesaaaaaaasesseseeeeerersssnnnnnnnnnnnn 32
Figure 21: Wiring Diagrams (November 2008 t0 PreSENt) ...........uuuuuuueeaeieeeseeeaeaeaeasesseseseeeeesssssnsnsnnnnnnns 33
Figure 22: Wiring Diagrams (November 2008 t0 July 2071) .......uuvuruuuuuaaaaieaeseeeeeaeaasaeeeseeseeeeessssnnnnnnnnnnnns 34
Figure 23: Wiring Diagrams (August 2071 t0 PreSENT) .........uuuuurururunnnaaaeieaeseeeaeaeaaaseeseseseeeresssssnsnnnnnnnnns 35
Figure 24-29: Wiring Diagrams (November 2008 {0 PreSENt) ..........ccuuueieieseseeeeeaeseseeeeeeeeesnssssnsnnnnnnns 36-41
Figure 30: Battery CONNECHION...........coiiiiiiieeee e e e e e e e e e 42

PRESTO OWNER’S MANUAL Page 4 POWER STAK



SECTION1
INTRODUCTION

This manual attempts to provide all of the information
necessary for the safe and proper installation, operation
and maintenance of Presto Lifts Inc. battery operated,
Power Stak. It is important that all personnel involved
with the installation, maintenance or operator of the
stacker read this manual. Additional manuals are avail-
able upon request or at www.PrestoLifts.com.

Each Presto stacker is equipped with nameplate, serial
number and model identifications. Please refer to these
numbers when ordering parts or requesting further
information.

The Presto stackers are designed for lifting, lower-
ing and positioning a wide variety of loads. WHERE
UNIQUE SITUATIONS ARISE, WHICH ARE NOT
COVERED IN THIS MANUAL, CALL PRESTO
LIFTS FOR FURTHER INSTRUCTIONS.

The battery operated stackers are designed for in-
plant/non-hazardous locations only. They can be used
in a 8' or larger aisle. These units are not for personnel
lifting.

SECTION?2
SAFETY

You must be trained and certified to operate this
powered stacker. Federal law states that only prop-
erly trained operators are permitted to operate a
powered industrial stacker and that your employer
must train you and certify that you are qualified.
(OSHA 1910.178 29QFR-7-1-06 Edition)

Presto lifts does not offer operator training. Op-
erator training programs may be offered by your
local Presto Lifts dealer or obtained online. Enter,
"powered industrial truck operator training" into
a search engine.

The battery operated stackers are very powerful lifts
capable of doing large amounts of work.

DO NOT OPERATE THESE LIFTS WITHOUT
CAREFULLY READING THIS MANUAL. In order
to provide for the safe operation of these stackers,

PRESTO OWNER’S MANUAL

Presto Lifts Inc. has identified certain hazards that
may occur during the maintenance and use of these
lifts. For safety reasons these units are designed to be
serviced or repaired in the fully lowered position. If
performed properly, this will greatly reduce the pos-
sibility of injury.

WARNING!

When servicing the unit:

1. Key should be in "OFF" position.

2. E-stop should be depressed.

3. Disconnect the batteries at the terminals.
* Do not perform any repair work on lifts if
there is a load on the forks or platform.
* Do not perform any repair work if the forks
or platform is in the raised position.
e All personnel must stand clear of the lift
while in motion.
* Do not put hands or feet under the forks or
platform.
* Do not stand underneath the forks or plat-
form.
* Do not stand in front of the stacker while in
motion.
* Do not stand, sit or climb on the lift.
* Do not use the lift on soft, uneven or unstable
surfaces.
* Do not exceed the load center or capacity.

WARNING!
You or others around you can be seriously injured
or even killed if you don't use this stacker correctly.
Read and obey all warnings and instructions in this
manual and on the stacker. It is your responsibil-
ity before starting work to make sure it is in good
working order.

Always be alert to the area around you and watch where
you are walking. Be careful that you don't get pinned
or crushed between the stacker and a fixed object such
as a wall or post.
*  Watch your hands and feet. A foot or hand
caught between the stacker and a fixed object will
be crushed or even cut off.
* Iftraveling forks first, keep both hands on
the control handle and be careful when changing
direction of travel. Keep your feet clear of the
stacker.

Page 5 POWER STAK



* Keep the stacker under control at all times.
Operate at a speed that allows you to stop safely.
Be even more careful on slippery or uneven sur-
faces. Do not run over objects on the floor.

e Perform all stacker movements smoothly and
at a speed that will give you time to react if an
emergency Occurs.

Tipovers and falls are very serious accidents; you can
be crushed or even killed. To prevent injury, know
where you are at all times and follow the rules of safe
stacker operation.
*  Be careful when working around docks,
dockboards and trailers. Stay away from the
edge of docks and ramps. Check to make sure the
wheels of truck or trailers are chocked.
e Travel with the load or forks close to the
ground. Watch for overhead obstructions. Per-
form all stacker movements smoothly and at a
speed that will give you time to react in an emer-
gency.
* Keep your hands and feet away from all mov-
ing parts such as masts, chains, forks or wheels.
* Never stand on or under the forks, or allow
anyone else to stand on or under them. Never ride
on the stacker or allow anyone else to ride. There
is no safe place to sit or stand.
» Before you leave your stacker, be sure to
lower the forks to the floor. Shut the stacker off
with the key.

WARNINGS

DO NOT use this stacker until you have been trained
and authorized to do so.

DO NOT operate until you have read all warnings and
instructions.

DO NOT exceed load center or load weight capacities
(check capacity plate).

DO NOT operate until you have checked the condi-
tions of the stacker: lift systems, forks, chains, and
cables.

DO NOT use if any part is damaged, worn or not work-
ing properly.

DO NOT use on ramps or inclines. Only smooth level
surfaces.

DO NOT use for lifting or carrying people.

DO NOT handle unbalanced, unstable or loosely
stacked loads.

DO NOT travel with forks or platform in an elevated
position.

PRESTO OWNER’S MANUAL

DO NOT handle tall, unsecured or unstable loads that
could fall.

DO NOT allow people to stand or pass under forks or
platform with or without load.

DO NOT operate when parts of anyone’s body may be
close to mast structure or any moving parts.

DO NOT drop loads on platform or forks.

DO NOT alter or modify this stacker in any way.

SECTION 3
INSTALLATION

A. INSPECTION:
Upon receipt of the stacker, inspect the equipment com-
pletely to determine if there is any shipping damage,
and that the lift is complete. Presto tests and inspects
every piece of equipment prior to shipment. If damage
is apparent, a freight claim must be filed with the freight
company. Do not use the stacker if there appears to be
any damage. With the stacker in a lowered position,
check the following:
e Check for signs of damage especially to the
back cabinet that houses the battery, electrical/hy-
draulic power pack.
*  Check all electrical and hydraulic connec-
tions for tightness.
* Remove back panel.
1. Turn key switch to "OFF" position.
2. Push in E-stop and unscrew the red knob,
3. Lift off back panel. There is enough wire
to the key switch to allow the panel to be set
aside.
e Inspect for any bent or damaged parts.

B. REMOVING FROM PALLET

Each of the Presto stackers is shipped out on a pallet or
skid. Prior to removing the unit from the pallet or skid,
remove all tie down straps and packaging. Visually
inspect the unit as closely as possible.

With an overhead hoist or forklift, carefully pick up the
unit taking into consideration the center of gravity of the
unit. If you choose to pick the unit with an overhead
hoist, use a nylon sling and hoist with a minimum of
2,000-1b. capacity. The nylon sling will not do any dam-
age to the steel construction of stacker. Pick the unit
up. On conventional masts use the top crossmember of
the lift. On narrow masts the cover must be removed
to access lifting equipment. Be careful of the stacker

Page 6 POWER STAK



swinging once fully lifted off the pallet or skid. Have
all personnel completely cleared from the area.

Pick the unit up approximately six inches above the
pallet or skid. Once raised, remove the pallet or skid
from below the lift. Do not move the lift around in the
air. Lower the stacker on the ground.

C. PREPARATION FOR USE

This stacker left our factory in new condition. It has been
inspected and weight tested to assure all performance
standards have been met.

Visually inspect the stacker for damage. Check for at-
tachments and accessories that may have been ordered.
If there is any damage or missing parts, report it to your
carrier and your Presto dealer immediately.

Remove all metal/plastic bands, cardboard and other
material used for shipping purposes.

Check to see if chains are in place, and that the lift sys-
tem is in working order. Inspect for oil leaks.

See instructions for removing back panel on pg. 5.

Connect battery cable. Check cables and wires on bat-
tery charger as well as battery.

SECTION 4
OPERATION

A. OPERATING INSTRUCTIONS:

To Raise and Lower:

There are two buttons located on both sides of the
handle. The inside one is for raising the forks. The
outside one is for lowering the forks. When operating,
always make sure the load being lifted is within the
loading capacity of your stacker and the load has been
stacked safely on the pallet. Also, make sure that the
length of the forks corresponds to the length of the pal-
let. In this way, the load rollers will place themselves
in the opening at the end of the pallet, so that when you
raise the forks, you will not break the bottom boards
of the pallet. Always make sure that when entering the
pallet that the forks are in the fully lowered position. Be
careful when lifting pallets that are too short or too long
for the stacker. It might destroy your pallet by breaking
the bottom boards, and if the forks project through the
end of the pallet, the tips of fork may go into the next
pallet that is behind the pallet that you are lifting, which
may bend the tips of forks and overload the capacity
of the stacker.

To Travel:

To travel, rotate the butterfly controls throttle on the
upper part of the handle. When rotating the butterfly
control CW towards the forks, the stacker runs forwards
in the forks first direction. When rotating the butterfly
CCW towards you, the stacker runs backwards in the
handle first direction. Always make sure the stacker
clears any obstruction when traveling, and that your

Figure 1: Operational buttons

—[:\ BELLY BUTTON SWITCH

PRESTO OWNER’S MANUAL

11 LIFT UP

[ &— | LFTDOWN
[t ] Homn

cl SPEED CONTROL
DIRECTION CONTROL

POWER STAK

Page 7



path of travel is clear of people. Never carry loads
above the loading capacity of the stacker. It is suggested
that when traveling without a load, the forks be in the
lowered position. The speed of the stacker is increased
by the degree of the rotation in either direction; it func-
tions like a throttle. When you release your hand from
the butterfly control, it automatically will resume to
the neutral position and the speed of the stacker will
slow down.

To Brake:

Your stacker is equipped with a magnetic brake. The
brake is applied when the handle is in its vertical po-
sition between 10 — 15 degrees and lowered position
between 80 — 90 degrees. The brake could be released
when you pull down the handle at any point between
15 — 80 degrees. Always make sure the brake is re-
leased before operating the stacker. When the stacker
is running, you could brake the stacker by raising the
handle to its vertical position or lowering the handle
to its lowest position. Or, to turn the butterfly controls
in the opposite direction, the change in direction of the
motor will slow down, stop, and reverse the direction
of stacker. When parked, always put the handle in
the full vertical position with the brake applied and the
forks in lowered position.

Reversing Safety:

At the end of the handle there is a large, red reversing
bar (belly button switch) that is designed to protect
the operator from injury. When the operator runs the
stacker backwards, and the end of the handle comes
in contact with the operator’s body, the stacker will
automatically reverse direction and travel away from
the operator. When the reversing safety bar comes in
contact with your body during operation, immediately
release your hands from the butterfly control and put the
handle up to its vertical position or down to its lowest
position and the brake is on. The reversing safety bar
will automatically resume to its original position after
being activated.

Horn:
As standard equipment, a horn that is located on the
top of the handle.

PRESTO OWNER’S MANUAL

AUTHORIZED OPERATORS SHOULD READ
AND UNDERSTAND ALL INSTRUCTIONS,
PRECAUTIONS AND WARNINGS.
IMPROPER USE OF THIS LIFT TRUCK
COULD RESULT IN INJURY AND/OR
DAMAGE TO LOAD AND EQUIPMENT.

* Inspect the lift for damaged or worn parts.
Do not use if not in safe operating condition.

e Use lift on hard level surfaces only.

*  Make sure load is evenly distributed, not
loose or unstable, and is as far back on platform
or forks as possible. Do not pick up loads on tips
or forks or edge of platform.

*  For fork models, adjust forks to the maxi-
mumpractical width. Pick up loads on both
forks.

* Do not overload. Check load center and load
weight capacities on the nameplate.

*  Make sure travel and work area is clear of
obstructions.

e  Check overhead clearance before lifting
loads or transporting.

B. DAILY OPERATIONS
MAINTENANCE CHECKS:

1. Battery
A. Check for corroded and loose terminals.
A white powder substance will be present if
there is any existing corrosion.
B. Visually inspect for any cracks or damage
to the casing.
C. Check for loose battery tie-downs.
2. Charger
A. Inspect wire connections.
B. Check power cord for nicks/damage.
C. Check power charger for proper mounting.
3. Hydraulic System
D. Inspect pump and cylinder for oil leaks.
E. Check hydraulic oil level.
F.  Check hydraulic fittings and hoses.
G. Check ram for nicks/damage.
4. Frame Assembly
A. Check chain roller assembly connections.
B. Check for any worn or damaged parts.

Page 8 POWER STAK



DAILY OPERATOR CHECK LIST

CHARGE CONDITION/BATTERY CHECK LIST

1.

2.

Check Battery Discharge Indicator (Fuel Gage and Hour Meter) — Be sure unit is
showing proper Charge Level before operating unit

Check to be sure Charging Cord is Unplugged and properly stowed before operat-
ing unit

. Inspect Battery Wire Connections — All connections should be tight with No Corro-

sion (white powder) showing at the Battery Terminals

Inspect Battery Case — There should be no cracks or visible damage to the Battery
Case

WALK AROUND INSPECTION

1.

2.

(98}

Check general condition of Stacker (loose or broken parts, oil, dangling wires, dents,
cracked covers etc.)

Check metal frame, mast, carriage and font load supports for cracked welds, worn or
flat rollers, loose or disconnected chains, loose pins, missing snap rings, and loose or
missing hardware — bolts, nuts washers etc.

Check for evidence of hydraulic leaks

Make sure all precautionary labeling is in place and legible

FUNCTIONAL INSPECTION

e

Check Drive — Forward and Reverse Function
Check Lift — Up and Down Function

Check Function for Belly Button Reverse
Check Horn Function

Check Brake Function

OPERATOR ID DATE

DO NOT USE OR OPERATE STACKER IF ANY FUNCTION IS NOT
OPERATING PROPERLY OR IF STACKER APPEARS UNSAFE IN ANYWAY

REPORT CONCERNS TO SUPERVISOR IMMEDIATELY!

PRESTO OWNER’S MANUAL Page 9 POWER STAK




SECTIONS
BATTERY MAINTENANCE

A. PREPARING TO CHARGE A BATTERY

1. Always turn off E-stop and key switch before work-
ing with the batteries.

2. Be sure the area around the stacker and the battery
is well ventilated while battery is being charged.

3. The battery terminals, connections and wiring
connections should be clean and free of corrosion.
When cleaning any of these components wear a face
shield or other suitable protective eyewear.

B. BATTERY CHARGING

Charging must be performed with the charger that is
provided with or prewired into the machine. During
charging, the temperature in the battery must not exceed
120 F. Charging simultaneously with truck operation
is not recommended. Plug the charger into a 115 volt
outlet. Charge until the battery gauge indicator lights
show fully charged (approximately 6-8 hours).

C. WARNINGS AND BATTERY INFORMA-
TION

Avoid use of open flame near batteries. Attemperatures
around freezing point, battery capacity is reduced by
30%. The battery terminals, connections and wiring
should be clean and free of corrosion. When cleaning
any of these components, wear a face shield or other
suitable protective eyewear. Read, understand, and
folow all battery and battery manufacturer's specific

precautions while working with and/or charging bat-
teries.

D. BATTERY MAINTENANCE

To measure the voltage, use a digital voltmeter (DC) on
the battery poles. The truck must not have been in use
for the previous 30 minutes.

DANGER
Never alter the AC cord or plug provided. If it will
not fit outlet, have proper outlet installed by a quali-
fied electrician. Improper connection can result in a
risk of an electric shock.

1. Disconnect the charger from the 115 volt wall out-
let once the indicators read fully charged.

Note: The batteries are designed for intermittent
use. Continual usage will wear the battery out and
charging will be required.

E. CHARGER OPERATION

Power Lamp

1. Green: Connection correct.
normally.

Charger will operate

2. Red: Bad connection or bad battery.

Fault

1. Red light blinks 3 times in 5 seconds: The output
between charger is faulty, loose, or bad connection

2. Red light blinks 5 times in 5 seconds: The tempera-
ture is too hot for the charger to operate.

3. Building power is not compatible; too low or too
high. +- 10% is the general rule.

Charge Lamp
1. Red: Charger can charge normally. The battery is
less than 70%

2. Orange:
charged.

3. Green: Battery is at 100%. Fully charged.

4. No light: The charger can not charge the battery.
Voltage of the battery may be too low to cause the char-
ger to start. It must be at 10.5 volts to initiate charge.

Battery is between 70% and 100%

NOTICE

When to charge the battary?

VOLTAGE Allow the machine to stand idle for at least
iy Approx. 12.7V Fully charged one hour. Check the Battery Discharge
T i B Approx. 12.2V 112 charged Indicator. If & bars or less are lit, it is time

“"‘:F[t':“"' 3 Approx. 12.0 V 1/4 charged to charge the battery.
i Approx. 11.8V Discharged See owner's manual for charging instructions.

PRESTO OWNER’S MANUAL Page 10 POWER STAK



SECTION 6
MAINTENANCE

Operation of Presto Power Stak is very simple — as is
their construction. They require very little maintenance.
Reasonable care will result in excellent trouble-free
performance. The Power Stak is designed for one-man
operation and ease of performance.

* Grease floor wheels and casters at least once

a month

*  Use only Hydraulic Oil AW32 or Dextron III

in the hydraulic system.

* Do not overload your lift.

*  Check brakes, steering mechanisms and con-

trols before each use.

A. WEEKLY OPERATIONS
MAINTENANCE CHECKS:

DAMAGE: Check for bent, dented, worn or broken
parts.

LIFT SYSTEM: Check to assure that there is no bind-
ing or excessive play in the forks. Check for quiet and
smooth operation of the lift cylinder. Check all moving
parts and linkage.

LEAKS: Check hydraulic system for leaks and hydru-
alic oil level.

WHEELS AND CASTERS: Check for wear and that
they are turning smoothly.

LIFT CHAINS: Check to see that they are in place
and not loose.

FORKS: Check that they are not bent or cracked.
BRAKES: Ensure brakes work properly.

CABLES; WIRES: Check that there are no loose
cables or wires.

LABELS: Ensure all precautionary labels and guards
are in place.

PRESTO OWNER’S MANUAL

B. MONTHLY OPERATIONS
MAINTENANCE CHECKS:

1. Battery (maintenance free)
A. Clean terminals.
B. Clean battery compartment area if there are
signs of corrosion.

2. Hydraulic System
A. Clean and inspect hydraulic cylinder.
B. Lubricate chain with a rust inhibitive lubricant
(light machine oil).
C. Check chain tension. It should be even on both
chains. The chain should be tight enough so
that it does not come off of the roller assembly.

3. Frame Assembly

A. Clean and lubricate all roller bearings, cam
followers and all moving parts.

B. Clean and inspect all welds.

C. Check wheels for wear and damage.

D. Inspect nameplate for legibility. Place the serial
and model number shown on the nameplate on
the cover of the manual for future reference.

4. Electrical
A. Check batteries, motors, controllers, limit
switches, electrical conductors and connec-

tions.

CAUTION:
DO NOT USE LIFT IF IT IS NOT
OPERATING PROPERLY,
OR APPEARS UNSAFE IN ANY WAY!

Page 11 POWER STAK



SECTIONZY
TROUBLESHOOTING

Before starting the troubleshooting, you have to:

A. Put the truck on an even and solid surface.
B. Turn off key switch or disconnect the battery
terminals.

1. Unit will not lift (motor does not
run)

 Faulty wiring from fuse to lift switch in handle
* Faulty lift switch

 Faulty wiring from battery positive terminal to
pump contactor to pump motor

* Burned out brushes in pump motor

* Low hydraulic pressure caused by:
" Pressure relief valve needs adjustment
“ Pump check valve stuck open
“ Faulty solenoid valve

¢ Faulty wiring from lift switch to solenoid

Faulty lift contactor

* Defective control circuit fuse
* Chain or roller bound

Check oil level

2. Forks will not lower

* Look for binding in chains or rollers

3. No electrical power
Dead Batteries:
" Keyswitch on "OFF" position
“ E-stop button depressed
“ Loose or dirty battery connections
“ Blown fuse(s)
 Faulty wiring from fuse to travel control switch
* Faulty control switch

 Faulty wiring from travel control switch direction
contactor

* Faulty contactor

PRESTO OWNER’S MANUAL

4. No Traction

¢ I[dler wheel needs adjustment

IDLER WHEEL ADJUSTMENT

The following is a procedure for adjusting the idler
wheel on the Presto PowerStak. Under normal condi-
tions this should not be necessary becaus the idler wheel
has been adjusted at the factory.

Tools Needed:
Phillips head screw driver
Medium crescent wrench
1 block of wood (2 x 4)

1. Place unit on a flat surface.

2. Turn key to the OFF position and push emergency
stop button down.

3. Remove the 2 screws from the main orange cover
that covers the unit.

4. Remove the emergency stop button by unscrewing.

Slide the main cover up and place the block of wood
under the right hand side to hold open exposing the
idler wheel and adjusting the screw.

6. With the adjustable wrench loosen the jam nut on
the idler wheel adjusting screw.

7. Loosen the adjusting screw until you have no ten-
sion between the adjusting screw and idler wheel.
You will have some play between the idler wheel
and the left front wheel.

8. Now tighten the screw until you just make contact
with the idler wheel. Continue adjusting until the
idler wheel just touches the floor.

9. Tighten jam nut. You may have a slight rocking
back and forth, from the left front to right rear idler
wheel, but this is not uncommon.

10. Now remove the wooden block and lower the cover
back into place inserting the 2 screws and tighten.
Screw the E-stop button back on.

11. Your adjustment is complete

If the wheel is worn, replace wheel.

Page 12 POWER STAK



Figure 2:

PPS2200-62NFO-21
PPS2200-62NFO-27
Exploded View

Prior to November 2008

)

(G

N7
o] o |

g

PRESTO OWNER’S MANUAL Page 13 POWER STAK



Prior to November 2008

Table 1:
Model PPS2200-62NFO-21
PPS2200-62NFO-27 Assembly

Item Description Qty Item Description Qty
2300 Cylinder 1 1029 | Chain wheel top base |1
2400 Rear Wheel 2 1030 [Chain LH1234 1
3000 Drive Wheel Assembly | 1 1031 | Bolt M6x25 2
3100 Handle Assembly 1 1032 | Flat washer 4 4
3200 Steering Assembly 1 1033 [ Spring washer 4 4
4000 Lifting mechanism 1 1034 | H Bolt M4X12 4
5000 Electric System 1 1035 [ Nut M10 2
6000 Power Unit 1 1036 | Nut M10 2
7000 Battery charger 1 1037 | Flat washer 10 2
8000 body weld 1 1038 | Cylinder hoop 1
1001 Drive wheel cover 1 1039 | Vertical mast cover 1
1002 Rear box cover 1 1040 | Battery 2
1003 Nut M6 2 1041 | B-Pin ?8x40 1
1004 Bolt M6x25 2 1042 | Pin ?2.5X12 1
1005 Spring Washer 6 2 1043 [ Chain pole 1
1011 Bolt M20x65 1 1044 | Pin ?2.5X25 1
1012 Nut C-Grade M20 1 1045 | Flat washer 16 1
1013 Upper fix plate 1 1046 | Nut M16 1
1014 Spring sleeve 1 1047 Battery cover 1
1015 Spring 1 1048 | Nut M6 2
1016 Front wheel axle 2 1049 [ Spring washer 6 2
1017 | Washer ?20 2 1050 | Bolt M6X25 2
1018 Bearing 6204 4 1051 | Bolt M6X35 2
1018 Front wheel 2 1052 [ Spring washer 6 2
1020 Flat washer 12 2 1053 | Flat washer 5 2
1021 Spring washer 12 2 1054 | Cover lock plate 1
1022 Bolt M125x25 2 1055 | Round cover 1
1023 Battery lock plate 2 1056 | Bolt M5X10 1
1024 Chain wheel 1 1057 | Flat washer 5 2
1025 Chain wheel axle 1 1058 | E-Stop 1
1026 Bearing 6006 2 1059 | Key switch 1
1027 Washer 2 1060 | Battery meter 1
1028 Washer ?30 1

PRESTO OWNER’S MANUAL

Page 14

POWER STAK




Figure 3:

PPS2200-62NFO-21
PPS2200-62NFO-27

Exploded View November 2008 to Present

PRESTO OWNER’S MANUAL Page 15 POWER STAK



Figure 4:

PPS2200-62NFO-21 Cylinder View
PPS2200-62NFO-27

Prior to November 2008

PRESTO OWNER’S MANUAL Page 16 POWER STAK



Figure 5:

Cylinder View
PPS2200-62NFO-21
PPS2200-62NFO-27

November 2008 to Present

N
. .

7 o
) P -___,.-‘ -
3006
- 207
5008
009

- ltem | Description Qty
g 5001 | Fitting 1
. B0 5002 |ORing 1
d 5003 | Velocity Valve 1
oz 5004 [ Cylinder Barrel 1
a1 5005 | Nut 1
5006 [URing 2
5007 | Piston 1
5008 | Spacer 1
5009 |ORing 1
5010 |Piston Rod 1
5011 | Wearable Ring 2
5012 | Direction Sleeve 1
5013 | Dustproof Ring 1

PRESTO OWNER’S MANUAL Page 17 POWER STAK



Figure 6:
Prior to November 2008

Caster Wheel Assembly

PPS2200-62NFO-21

PPS2200-62NFO-27 2401
- S 2402
L []

ws A un
i
2405

2406

2413

i1 &/~
. 007

2000\ 409\ 2408

Item |Description Qty Item Description Qty
2409 Wheel 128x55 2401 Bolt M10x35
2410 Bearing 6004 2402 Spring washer 10
2411 Wheel frame 2403 Nut M10

2412 Nut M14x1.5 2404 Bearing 51113
2413 Spring washer 14 2405 Bearing

2414 Bolt M12x1.5-100 2406 Flat washer

2415 1-type Nut C-grade 2407 Pin 3.2

2416 Wheel plate 2408 Sleeve

[HN FERN [YRENN NUVIN EEN [FEENY FNCJ Y
RlRr|Rr(Rr|R,[D]>]D

PRESTO OWNER’S MANUAL Page 18 POWER STAK



Figure 7:

Caster Wheel Assembly
PPS2200-62NFO-21
PPS2200-62NFO-27

Item

Description

2001

Bolt M12X40

2002

Spring Washer M12

2003

Flat Washer M12

2004

Wheel Frame

2005

Bolt M12X90

2006

Wheel Side Cover

2007

Bearing Ring

2008

Wheel

2009

Sleeve

2010

Bearing

2011

Nut M12X90

RIN|IRRININ|IRIR(D]DD

November 2008 to Present

10

PRESTO OWNER’S MANUAL Page 19 POWER STAK



L P11

1

P |

125

#230

o 102 _
o 1283

150

L2-04NZ9-002¢Sdd

12-04NZ9-0022Sdd
Alquiassy |99y 9ALIQ

:8 2In3Iy

POWER STAK

Page 20

PRESTO OWNER’S MANUAL



Figure 9:
Control Pod

PPS2200-62NFO-21
PPS2200-62NFO-27

PRESTO OWNER’S MANUAL

Page 21

Item

Description

Qty

7101

Screw M6X12

7102

Handle Bottom Cover

7103

Front Button

7104

Electrical Outlet (big)

7105

Electrical Outles (small)

7106

Left Handle Cover

7107

Upper Cover

7108

Spring

7109

Horn Button

7110

Button Group

7111

Right Handle Cover

7112

Bolt M3X10

7113

Washer

7114

Switch Cover

7115

Switch

RlRr|ININ|[R|R|IRIN|RIRIRIR|R]R,]|wW

POWER STAK




Figure 10: .
Steering Assembly

Prior to May 2007 PPS2200-62NFO-21
PPS2200-62NFO-27

Item |[Description Qty

1100 |Handle

1001 | Handle joint pipe weld

1002 |[Washer 8

1003 | Bearing Pin

1004 | Spring

1005 | Limited Switch

1006 | Washer C Grade

1007 |Bolt M5x28

1008 |Joint pipe pin

1009 [ Nut M52x1.5

1010 [ Nut washer 52

1011 |Handle joint base weld

1012 | Washer 18

1013 [ Nut M56x2

1014 [ Nut washer 56

1015 | Cover

1016 |Bearing 30212

1017 |Bearing sleeve

1018 | A type flat key 8x45

1019 | Turing shaft weld

1020 | Bolt M10x30

1021 [ Spring washer 10

RrlId|D|Rr|Rr|RrIN|IRRIR|IRPR|IR|R|R]|R[INMINRIRIR|R|R]|R

1200 | Drive wheel 700W

PRESTO OWNER’S MANUAL Page 22 POWER STAK



Figure 11:

May 2007 to August 2008

PRESTO OWNER’S MANUAL

Steering Assembly

PPS2200-62NFO-21
PPS2200-62NFO-27

Item |Description Qty
3100 [Handle 1
3201 [Handle pipe weld 1
3202 |Washer8 1
3203 |Pin 1
3204 | Air spring 1
3205 [ Cover lock plate 1
3206 | Bolt M6x25 2
3207 |Spring washer 6 2
3208 | Washer 6 2
3209 | Nut M6 2
3210 | Nut M4 2
3211 | Travel switch 1
3212 |Flat washer 4 2
3213 | Bolt M4x25 2
3214 | Short thread screw 2
3215 |Round nut M52x1.5 1
3216 |Lock washer 52 1
3217 |[Handle base weld 1
3218 |[Round nut M56x2 1
3219 | Lock washer ?56 1
3220 | Press cover 1
3221 | Bearing 6212 1
3222 | Bearing sleeve 1
3223 [ A-flat key 8x45 1
3224 | Steering weld base 1
3225 | Washer 2
3226 |Spring washer 6 2
3227 |Bolt M6x12 2
3228 | Bearing 30212 1
3229 | Bolt M10x30 4
3230 |Spring washer 10 4
3000 [ Drive wheel (700W) 1

Page 23

POWER STAK




Figure 12: Steering Assembly
PPS2200-62NFO-21
PPS2200-62NFO-27

August 2008 to Present

Item Description Qty

7100 Handle

7001 Handle Pipe Weld

7002 Snap Ring 8

7003 Holder

7004 Pin

7005 Spring Bearing

7006 Bolt M8X30

7007 Flat Washer 8

7008 Spring Washer 8

7009 Nut M8

7010 Washer

7011 Spring Washer 6

7002 7012 | Bolt M6X12
003 7013 Bolt M10X30
7014 Spring Washer 10
004 7015 Bearing 33013
7016 Bolt M10X30
7017 Spring Washer 10
005 7200 Drive Wheel (700W)
7018 Cover Holder
1006 7019 | Bolt M6X25
07 7020 Spring Washer 6
008 7021 Flat Washer 6
?Dug 7022 Nut M6

7023 Nut M4

7024 Travel Switch

7025 Flat Washer 4

7026 Short Screw

7027 Bolt M4X25

7028 Round Nut M52X1.5

7029 Lock Washer 52

7030 Handle Connect Base

7031 Round Nut M56X2

7032 Washer

7033 Bearing 61812

7034 Oil Fitting M8X1

7035 Drive Wheel Holder

7036 A-Flat Key 8X45

Rl |lrlrlrlrlrr RN, IRl lRrRrRr]RrRrINR,rlR]-

7037 Steering Base Weld

PRESTO OWNER’S MANUAL Page 24 POWER STAK



00°C INdD “T4 dIND d ‘ASSY 13ddOd
avl IV /T OML ‘8# DAAYT “110D
000% L13dd0Od DN dZ/MT ‘I9aI¥1¥VD
ONIY ‘SH ‘OMVIT “TYLND ‘ASSY JHIM
JAA T LS YLIN 1DV T0S ‘HOLIMS

1.9 OF# SONT/M AILVINSNI ‘318VD
INY3IL 2 “,Sv ‘ACT “2a “dOLON

vT-¥/€ T14-¥IHLYIYE ‘ASIH ‘ONTd
43S-IN ‘ASY “YV3ID INYOM ‘ISOH dINV1D
LIN/A “TTXGL'9XS."9 “D1S1d ‘ASTY
12NS SAIYIS-IN NIFHDS ‘Y311
NOTAN LdN 8/€ “¥1S 12NS ‘39Nl
NOTAN ‘LdN 8/T ‘1S ‘NL¥ ‘3anL

XO )18 ‘SLT X 0T-¥/T OHS ‘M3IYDS
ASY @719 $9Y4 ‘20 ‘Y1AIN IND ASSY d

as S'T-OTIN AOIN 6TSEIN ASSY ISvd
Ao uondiasaq | wey

(]
—

n
i

<
i

on
—l

800Z 19qWIDAON 0} JolLid

o~
i

—
—

L2-04N¢C9-0022Sdd

12-O4dN¢C9-0022Sdd
Alqwassy Jun Jamod

o
i

434 310H NIVYQ:

| op

NN n|OIN]O| D

SITOH ONIINNOW Z-

A A< | A A A AN A A A A A | |

—

SLXO0IW
AIOAYISIY INOHLIM NMOHS M3IA S3TOH ONIINNOW Z:

mNOZDmfﬁ\m\
F10H M3¥DS ANNOYO:

IAIVA m:mm\\ﬂﬂ

OILYW3HOS

A3y NIZovo

1Sd 0052
yve Ll

(5n1d D11Y1d) \b
9% 3VSBI-91/6

1¥0d 131UNO:
434 9% 3VS 81-91/6

180d 1F1UN0 HY A :wwm—

POWER STAK

Page 25

PRESTO OWNER’S MANUAL



Figure 14:

Power Unit Assembly
PPS2200-62NFO-21
PPS2200-62NFO-27

PRESTO OWNER’S MANUAL

November 2008 to Present

Hebife shemic

Page 26 POWER STAK



Figure 15:

Carriage Assembly
PPS2200-62NFO-21
PPS2200-62NFO-27

4 4007 400 004 474 4Dk A0S 400

Item | Description Qty
4002 | Nut M6 4
4003 | Bolt M6X25 4
4004 | Middle Plate 4
4011 | Adjustable Plate |4
4012 |[Bearing 6307 4
4013 | Wheel Sleeve 4
4014 ([Snap Ring 35 4
4015 |Snap Ring 80 4
4018 | Lifting Frame 1

PRESTO OWNER’S MANUAL Page 27 POWER STAK




ings

Warn

ionary

Labels & Precauti

Figure 16

ON 13¥d AlD wau
9/86£001| 4 39 1SNW SIISN ONINIVM i 05'8X5¢'2 100 d1| v3 L L
££86E001| € AVLS d3MOd 00°02X00F 100 d1| 3 L 4
8/86€001| V $¥301d ONQO'EX00€ 120 Q1 v3 | € €

NSS1D| 8 VHd1V O1$33d 00'€X00°'Z1 120 d1-39| V3 L 14
£620v00L| ¥ <-1'959 IWSY OL AIINLOVINNYW LN OVL AT 438 | € S

S913| ¥ AIAOVIS ILVId IWVN £87IX0S' € OVLI QT8 v3 | € 9
0919v001| ¥ ¥¢ 1¥ §8100¢¢ ALIDVYdYD §2°€X00'2 100 a1 V3 L / ©
£6265001| ¥ JIONVYA 00'£X00°€ 197 Q7] 43y 8 |(@
§SZSS001| ¥ YIONVA 00'/X00'€ 187 d7| 434 6 m
95255001 ¥ JIONVYQ 00°£X00°€ 191 A1} 43 1 @
9GZ19001| Vv 1 30IVHD OL NIHM 3DILON 00'e€X00€ 100 41| V3 L Ll

43A0D d3ANN IWVEL INIHOVW NO 3LvDO01 «

SC1-0022Sdd NO d3sn 38 OL 0L W3l
101-002¢Sdd NO d3SN 38 OL 6 W3ll @
05 1-002¢Sdd NO d3SN 39 OL 8 W3l

T SUEEp 10) [ENUEY] 9 JBUK) 085
JBjueD PeT (v Lo peseq sbupey .QQ__._QME m_Fz mc_umhﬁc
'se1 00zt ['sa1008't | sa 00wt | ‘se10027 210jeq suoljansul

zroLdn | orordn| soran | cordn EIRNVTORIEREREHI

Ayseden Bunj wnwixepy

§1.£ IN0BY ALIYdY ONILII

py

E|IB19p S0} [BRUBY £, IBUMQ 535

S0 prerTire v e sy “aujyzeul s{y) Buyesedo
*567008' SE71002'2 2l0j3q suojonJjsul
[e #40](0} pue puejsiapun

40ldn £LOLdn

Apordey Bunyr wnwxeyy

03LINM §I £ 3A0EV ALIVAYD ONILIIT

TEEL s miap sop jamuen s soumg sog
131U PRO] , bE UO Peteq sBuney “JU|YIRW SIY) mz__Ewn_o
‘sa700s. | SE1008° | 'sE1002'2 210{2q SUOINIS!

oiordn | @ordn | coran [EEIRIVRECRLEE

Ayoedeq Buny wnwgxey

Q3LIATT $1. 3A08Y ALIVAYD DNILAN

d3IN3D dvOTl
JC LY
$4700¢¢
ALIDVdVYD

S1dVd ONIAON 40 ¥VITI AVLS

ONINYMY

01S9.d

e “SANIHOVYW
1SVYW 3AIM J04 3V4d SSOAD d3ddN IHL
NO ANV SINIHOVW ISVIW MOIIVN 304
NMOHS SV 138V AV1S 43MOd 31vO01

109 MO39 43A0D NO 3IvDO1

suogonasu Buibeud 1) [enuew s Joume 295

-Kiepeq ay) abieyo
0] Al S1 )i )| BJe $S| J0 SIeq §
J “Jojedipu; ebseyosig Lieneg
8y} 308y "Inoy auo jses) je Joj
aIp! PUBJS 0] BUIYOBL B} MO|IY

¢fuapeq ayy abieyo o) uaym

on
S1HVd ONIAOW
40 V31D AVLS.

yeis Jamod

POWER STAK

Page 28

PRESTO OWNER’S MANUAL



Figure 17: Electric Control Parts

/
™.
Kianeg Aiepeg
Uv0LIAZL UvoLineL
TS foos | - ' . :
— / { )
0 AN, o / | W ¥
“ [ | |
youmsg suoyng | /
440, N Jonues ! =" 4l e ————
& ¢
” H r=§i..w>:L m
id d
, Ib/I{I\\PI I NN b
! i 7] _ \ -
| ey )
| | \
, ayeig _ i \lﬂ 7,
0l ” _ dois-34
I l | I \
W I
I
[
! |
| I
N W N\ Z_| N
/s ! e A 4
I
e d W i
! |
! _
| | W e i
| | |
Ao | | BN I LG A
EIESECIT ” _ b |
I i W
| gi=g=
) Yo | ]
/ ° o p-~ | | /
/ >__M.-wm§ \ ” ! /
g youms Aieg | 3 | /
e \_J  opE0DY | Aoraviuoy
B\ \ \ | v
i N |/
g £005 it ! /
_ 74 /
1100170 J0I100D 21110917 / 7
. L[] . .\ \.\
Z00§ __/

100G

s1Ied [011U0D) 211109]H

POWER STAK

Page 29

PRESTO OWNER’S MANUAL

WOH| 9009

vGesng | G009

V09l esnd | v00S

J0joeju0) olnelpAH €005

8002 19qUWISAON 0} Jolid /4 J0j0BOD | 200G

~ ||~ |N|~~— |

18]|04u0Q 1009




Figure 18:

Prior to November 2008

Electric Control Circuit

@mc

L2

1| o

O
oe. [| ——
.
* 1
o &
0 A
- - =
[
[
— 7
] .‘l —kﬂ l— ~ '-KI- ]
’ E“‘l" Ll"'
o »
G _
™
W » Nl= =
S [] °
o
| —
[ el
.
o
2 Kk
AAA
o— = = @
x =
= 1 o
7
"1—'
o m No.. Code Description Model
=] 1 oP Driving Mator 12IT0AR
2 KE0 Motar Contraller 120744102, DC24WI2504
3 M1 Driving Motor DCZ4VID.7Kw
4 M2 Pump Motor DC24W1. 3w
5 J1 Pump Motor Controller DC2aVR2004A
& 1213 Driving Motor Contacior DCA8-_DC24VI24A
T BX1 Diriving Motor Fuse DIC240 S04
] Bx2 Pump Circuit Fuse DC240 S04
] BX3 Contreller Circult Fuse FS-10 DC24VHM0A
10 52 Magnetic Clutch
1 53 Urgent Reverse Swilch
12 54 55 UpDawn Switch
13 EH Haorm Switch
14 | 57 58 Down Switch
15 58 Powear Switch Y
16 L1 Magnetic Clutch DC24VI2EW, AN.m
17 L2 Magrotic Cusnenvtats Vel DC 24VI1EW
18 o1 Diode ING40&
18 MC Battery Meter DC24W
20 Ci2-Des Diode IN4007
21 TSQ Timing ETRT11, DC24V
PRESTO OWNER’S MANUAL Page 30 POWER STAK




Prior to November 2008

Figure 19: Wiring

Connectors viewed from wire entry side.

ALL CONNECTORS
VIEWED FROM WIRE

16

6 o]
Tl

TILLER
SWITCH

16

l=——TILLER HANDLE

13
12

10

®

71110

@
[/

[—1
e |
A ENE
| ¢
10
®
ELECTRONIC THROTTLE MODULE

18
1
12
7
@

1
1

~ CONTROL HEAD WIRING

19
19
16
up
B
up
1
DOWN
1
DOWN
1
HORN
1
O
EMERGENCY REVERSE
19
L——o

POWER STAK

Page 31

PRESTO OWNER’S MANUAL



Figure 20:

EMERGENCY REVERSE
MODE SELECTION [INPUT
BRAKE INPUT

KEYSWITCH [INPUT

THROTTLE: POT. LOW

THROTTLE: 0-5V SIGNAL

WRAP EACH END OF
ALL WIRES WITH
IDENTIFYING NUMBER
LABEL

PRESTO OWNER’S MANUAL

CONNECTIONS
VIEWED FROM WIRE
SIDE

FORWARD INPUT

P REVERSE INPUT

— [Eesesecs
ELLELCCED

/ REVERSE CONTACTOR
7 DRIVER OUTPUT

) FORWARD CONTACTOR
X DRIVER OUTPUT
- MAIN CONTACTOR
DRIVER OUTPUT

UNIT “UP" CONTACTOR
HYDRAULIC POWER

DOWN VALVE SOLENOID

Prior to November 2008

CURTIS

1207A

CONNECTOR

@
@ "
@

BATTERY -

Page 32

POWER STAK



juasaid 0) 800Z I9qWIBAON

{SHOLIINNGD 30578 LV 14 394570
‘d3HITH OWY 203080 40 5,#% 1901435 HLIM SAYLSH3IN0d d04 SWYHDV 1

*S310N

NV NOISIAAY LV 38 LS8N ONIAVHA STH L
BREE HIUFTH IR TRTET-5 FITI T W33 WALLIE 0L 431111
) 0ERCOOE (OLS ) WV1SHIM0d 44y 13 MOTLYNHOANL Lu¥13[HdDHd 40 35N
b/E A LOEFDODE e e ,_L."_m_mﬂ_”_u% NOTLo3r0H
2170 9 44 ﬁzc_w.__._unn__wm N .“”___.___u T LT IO ETIRT: JSIRHIHLO 55370 ”._._m___._..__m. _“Em_
wrEeQ) | BN | ONITONYH TWINALN 0A0ON SldiT1 OlS3dd m_“mm uhwmq WWIWM,W
"0 1H7d NODT 1dIH2530 ALD RILI S SHOLLIHA
pELFOO0E | H O¥3H 1d13 M1SHMA 9% 10 NNOJ 13 434 8 d%3H 10dLH02
SHEr000% | H SSANHYH JdIR ALSHMA OVI10 WNNOD 14 434 £ S5 ANEYH-dIN
994F0008 | 4 SSINHYH JHIM MISHM IW10 NNDD T3 | 43H £ 7HE ¢ NdH
18260008 | 4 MS AN T VD 13N HISHML V10 NNDD 13 | 43H p AW E 39vD 1304
BEZEPO00E | H SSANHYH AHIM WISHMA D% 10 NWOD T4 434 g HATIOHLIMDD % *I51N
pHZFOO0E | H SSANHYH JHIM W1SHMA 9910 NWOD T4 434 9 *1MOD AIH O
00008 | d SSANHYH JHIM W1SHAA O% 10 NKOD T4 434 l S5318Y] H3IM0d

HEEI LI

"Or N

O3n0dddY

3lwad

HO1Ld 83534

LEL]

Z0£70008 —y

POWER STAK

Page 33

PRESTO OWNER’S MANUAL



JNVONOISIATY LV 39 LSININ ONIAVHA SIHL

e IR TATRT e IIITL I NWNITH0Y NALILIEN OL 0310W17
¥ FRCPO008 OVIH THLD H1SHMd 910 NNOD 13 MOTLWHT N W13 1 H408d 40 350
— T
biE L EREEEEEE 031035 oy [l
SILT| T 3128 S — 35 IM4IHLO 553THN :u._d_.upzhw_am_nm_
s o SHOLLNTOS 2IWOMI9H3 Oy S (o SITON s e
B50) | W | ONCIONGE TeI0 30N SldITOlS3dd Jdos T (@
— — [AE I F N 3
"OH 14vd HO11d[H¥2530 AlD W3L] JLF SHOTLavHS @
ETR[
[F1)
=
W ® 2
p
2
E=
g
- & &
. ) T TR R L ALk =
T J3LI3MNDD LD b
LIHN [EREETRL] FTYRRED] &
I¥r4avma
||||| il
| [IRRED I WO TTax &
I L 7 S|
| N4T AN MO ang WHId o
o— .
i g 1THR Ld I+11H3389 +
I - 3ANvED -
- an1a ; = =
G “ ST | b HLIND & HLIND EL I5HIATY ATHIIINI B
== “ N0 NRTHHE IOHYHD Q =
=5 | WO T8 LFoTT E
2z I8 1RO MHOH ar
g5 | L# HLIND -1
g 4]
i “ . ; [+h5 1034
- | T+RS 038 L HLIND |
[ - - HICHA
S E TEELT]
“ THAS AT d [+AS TN d [EARLEEL!
| [ETNLEELE] [+LTN3340 LHITT MO
||||| | EANEN EIREIF] 7
di
NG LHI1T —T 1+A5103Y
dn
ENI]§
| FOFZED S5 WOHA) IR A ERE RN
AN AFAOHSY aLwd WOl Ld 183530 n3u SNLIN O¥3H 704160 SHILL3INND D
¥ecp0o0s —g
1102 AInF 03 8002 19quIdAON "z 2an3y

POWER STAK

Page 34

PRESTO OWNER’S MANUAL



A AATAON ININVIC-g| UIL THA0R ._.—EEEQ EEM—.— oL EE-—
) 76270008 (VA TYL) YLSUM IVIQ NNOD T4 NOLLVIRNOANT RYYLATHAONd 40 8D
SEHONT NI 84V K10 TIQON TLLLOSHL INOHLIT 9B13-)
W W BNEH QL4185
- o s vECHOE st ssimn | "OLLEI0N
£0L20 W ‘020qaT33Y 390145 3194 12
v © SNOTLATOS THONO9HE QN &5 S TR
80-e2-01 90K ONITONVH TVIYELVM ZOIACTION mrﬁh_ H 1— O,Hmmm& L W@
a1va ¥ S .
‘ON L¥Vd NOILAI¥OSHA A AL JAss SNOLLOYYA
ang
B
m NERED/MOTIEA =
o =
T 2
z
-
N =
WTIEL =
/K0T N1
(AL08NN0D 10N
um M0Ve o
J, 0TI [ TN - S
] L ]
| NI/ MOTIER ang Wi
, =
M AT W (+1) 2D
” — i R _
g | 4 40K wum | sl SSUINEY ONEDNERA g
o [T BNV =]
8 AH JTT i 5
g” | TR IR URIA
, (+4) NI (+45) 028 l_.._s‘
, GWd
, [T
[ () N LN
” (+]) NZZ¥ LHOT N0
a
A 111 — (+48) @
a
s
UTH RONS EMITA
SKOTLOZNNOD
v62v0008  —{
juasaid o3 LL0Z Ishbny HE7 n31y

POWER STAK

Page 35

PRESTO OWNER’S MANUAL



Vi NOISIATY LY 39 LS ONIAMVHA STHL

© G8zv0008 SSINUYH 3U1M ¥1SuMd 9¥10 NNDD 13

b 3.Zb0008 -

90-Gi-0L

HOT1d

9% WALL[Hw 01 0O

582r0008 — ]

jJuasaid 03} 800Z 12qWIAON

1p7 9IngL

POWER STAK

Page 36

PRESTO OWNER’S MANUAL



T agzp0008

SSINHVH 3HIN WLSHMA 9¥10 NNDD T3

e

Lizroooe

W0-51-01

BN

T

POWER STAK

Page 37

382K0008 —

jJuasaid 03} 800Z 12qWIAON :g7 aanSig

PRESTO OWNER’S MANUAL



N ONOISIATY LV 39 LSOW ONIMVHA STHL

juasaid 0} 800Z I9qWIBAON

o A3arTm ORTRVET— - TTITI TIIOAT [ NIWIIEOY NILLI O JILIA11
¥ JASFPGOOE | MS AJW ¥ ¥D 73N MLSHMd O¥I10 NNOZ 13 NOTLYNAOIND Ke¥L3[Hd0Hd 30 35N
S— T L
b/k o LiZpDonE TSI '131412345 A
o - - TOLIN WM SDUA0E LTSS g | SR s __u.__“_.__.”_._.—_._...um_._“__m“_"_mmn_
1170 qa|  SMOTLOTOS JIWONODES N . P Cor ST .
B-51-0) BoW | ONITONYH TYIHIL 30IHOTHON W.—L—-— 0.—.“““& ;_m.ﬂ Ax .ﬁ-..T_.m.”_.“*
— = HIlIRE: Tk — I
‘ON 1Yvd HOI L[ 43530 ALD MLl Sbx SHOLLAYHS
Ll
T
— | LOH1034 —|
TR L ARED _ (=]
Crl
)
faa
A
==
=
10351 LOW) PRI B IRRET ._,,,, 94 CFCO0E-4
L SSINETH
/ TRTAER B (+ASIN33H] 7 S
)
\.ﬁ 4 10H 034 Vo)
T ——
I
39N¥9 T30 _
| @ @ \ =
| 2
L@ @ |/ =
-
e — 197 3In31y
1015
414 WOH J3IN3L0A
oM FET TR 31w WOTLd182530 34 SMOTLI3HHOD
L8Zp0008 — %

POWER STAK

Page 38

PRESTO OWNER’S MANUAL



JNOGNOISIATY LY 349 LSO ONIAVHA SIHL

 g8zp0008

9% NALITHM 01 O

SSINUVH 3UIM ¥LSHMd OVIO NNDD T3

e

..m BLZFO00R

W0-91-01_

BN

SL4I1OLS3d

=

O

) |
7

88¢r0008 —

juasaid 03} 800Z 12qWISAON

:L7 9In3Ig

POWER STAK

Page 39

PRESTO OWNER’S MANUAL



Vo NOISIATY LV 349 LSO ONIMVEA STHL

© 58Zr0008

SSINUYH 3UIM ¥LSHMd OY10 NNDD T3

95 NILL[WW 01 O3LIM

Ld[H3E

6850008 —(

jJuasalid 03} 800Z JI9UIDAON

187 dIngL

POWER STAK

Page 40

PRESTO OWNER’S MANUAL



Vi NOISIATY LV 39 LSO ONIMVHA STHL

 0BZFO00R

SSINHVH 3UIM ¥LSHMd OVIO NNDD T3

e

" 2§Zr000E

0-91-01

HOW

S sunolsId

062r0008 —{J

jJuasaid 03} 800Z 19qWIAON

167 2In3Ig

POWER STAK

Page 41

PRESTO OWNER’S MANUAL



Figure 30: Battery Connection

B+
AMAIN
BATTERY CHARGER __» | AR POSITIVE
POSITIVE CABLE | | BATTERY
! ! CABLE
. | 12vDC | |
| | BATTERY
| ~~—24 vOLT
| 1 | SYSTEM
JLECCH
BATTERY | |
CHARGER | - BATTERY
3 | CONNECTING
B+ ; | CABLE
| | |
<M> B- ! J+ !
120 VAC | 3
' | 12vDC | |
|| BATTERY| |
12 Al
LA _ N _J
BATTERY CHARGER B- MAIN
NEGATIVE
NEGATIVE CABLE NEGATD
CABLE

PRESTO OWNER’S MANUAL Page 42 POWER STAK



Ordering Replacement Parts

Presto Lifts has carefully chosen the components in your unit to be the best available for the purpose.
Replacement parts should be identical to the original equipment. Presto Lifts will not be responsible
for equipment failures resulting from the use of incorrect replacement parts or from unauthorized

modifications to the unit.

Presto Lifts can supply all replacement parts for your lift. With your order, please include the model
number and the serial number of the unit. You can find these numbers on the name plate. This plate

is located within the cabinet, or the angle iron cylinder cross support.

To order replacement parts, please call the Presto Parts Department. Parts are shipped subject to the

following terms:
* FOB factory

* Returns only with the approval of our Parts Department.

Credit cards preferred (except parts covered by warranty).

Freight collect for truck (except parts covered by warranty).
* Freight - prepaid and invoice for small parcel shipments (except parts covered by warranty).

Parts replaced under warranty are on a “charge-credit” basis. We will invoice you when we ship the
replacement part, then credit you when you return the worn or damaged part, and we verify that it is

covered by our warranty. Labor is not covered under warranty for Parts orders.

PRESTO OWNER’S MANUAL Page 43 POWER STAK



RESTOCKING POLICY

PARTS

Standard parts may be returned with a 20% restocking fee. Modified or custom-engineered parts
are not returnable. Unfortunately, due to potentially concealed damage, all sales of electrical
assemblies are final.

QUALITY ISSUES

Should you feel there is a quality problem, please contact the seller to ask questions and gather
information on how to rectify the issue. Presto Lift Inc. reserves the right to determine potential
credits, as a result of factory defects, based on its inspection of the merchandise.

GENERAL

All products shipped from our factory have passed Quality Assurance inspection and testing.
The carrier of choice has signed for, and accepted the product in new working condition. The
customer should inspect to ensure it is not received damaged, has no concealed damage or is not
incomplete. Parts orders are determined to be complete based upon Presto Lift, Inc. inspection
sheets and carrier shipping weights.

PRESTO OWNER’S MANUAL Page 44 POWER STAK



RETURN GOODS AUTHORIZATION POLICY

Presto Lifts provides the Return Goods Authorization (RGA) Policy, for specific models, as a
courtesy to our distributors in the event they do not receive what they ordered. If a customer
wishes to return a Presto Lifts product, please contact the Customer Service Department and
request an RGA number. This request must be made on or before the fifteenth calendar day
following the date of Presto Lifts’ invoice for the merchandise. Not all units are returnable.
Quantity orders and special designs cannot be returned under any circumstances. Presto Cus-
tomer Service reserves the right for final judgment on all product returns.

The RGA number must appear on the outside of any packaging material for a return to be ac-
cepted and processed by Presto Lifts. Customers shipping returns from the Continental US,
Canada, or Mexico have thirty (30) days from date of RGA issue to have the product arrive at
Presto Lifts’ facility. All merchandise must arrive Free on Board at Presto Lifts’ facility or the
shipment will be refused and returned to the sender. All credits are issued less restocking and

refurbishing charges, regardless if the merchandise was damaged in transit.

Return addresses: please refer to your RMA for the address to which your product should be

returned.

PRESTO OWNER’S MANUAL Page 45 POWER STAK



MANY NEEDS REQUIRE MANY OPTIONS...

" Presio

LET PRESTO MEET THOSE NEEDS!




